EPA-440/1-74-019-d

Development Document for Effluent Limitations Guidelines
and New Source Performance Standards for the

PRIMARY ALUMINUM SMELTING

Subcategory of the
Aluminum Segment of the
Nonferrous Metals Manufacturing

Point Source Category

MARCH 1974

&\\xeo STane
g T% U.S. ENVIRONMENTAL PROTECTION AGENCY
3 N7 &
2 M N Washington, D.C. 20460
% 9

>

AN
AL pROTE”



DEVELOPMENT DOCUMENT
for

EFFLUENT LIMITATIONS GUIDELINES
and
NEW SOURCE PERFORMANCE STANDARDS
for the

PRIMARY ALUMINUM SMELTING
SUBCATEGORY
of the
ALUMINUM SEGMENT
of the
NONFERROUS METALS MANUFACTURING
POINT SOURCE CATEGORY

Russell E. Train
Administrator

Roger Strelow
Acting Assistant Administrator for Air & Water Programs
[...]
last few years, environmental control efforts have resulted in
the development, and successful use, of gas mixtures, such as
chlorine plus an inert gas, or chlorine, carbon monoxide, and
nitrogen. In the liatter case of mixed gases, gas burners or
controlled combustion gas generators are used to produce a gas of
carefully controlled composition.

In the case of degassing with an 1inert gas, a degree of
uncertainty exists with regard to the basic reactions in the
degassing process. The degassing process may depend to a degree
on the chemical reaction of chlorine with hydrogen, followed by
evolution of hydrogen chloride gas bubbles. To some degree, the
degassing operation depends on the formation of gas bubble nuclei

85



and interfaces, which furnish the basis for the simple physical
evolution of the hydrogen from its dissolved state in the metal.
Thus, the requirement for any specific concentration of chlorine
for degassing may be argqued on the basis of metal impurity level,
product requirements, operating conditions, or other factors.

Applicability and _Reliability. All of the above listed process
alternatives are in commercial use on a regular basis and have
been for sufficient time to be considered established practice in
one or more producing plants. There is no known evidence that
the alternatives are completely applicable to every plant.
Applicability of any one specific process to any one spec1f1c
plant must be determined on an individual basis.

Three of the processes listed above ((3), (4) and (5)), are
patented and accessible only under licensing agreements.

It is concluded that there are currently available alternative
process methods, which may be applied to achieve the elimination
of casthouse scrubber waste water.

Anode_Bake_ Plant Scrubber Water

At the present time, control of water from this source, such as
treatment followed by recycle to the scrubbers, is not practiced.
The solids produced by precipitation of fluoride from anode bake
plant scrubber water are not suitable for recycle to the smelter,
because of tar and oil contamination. The technology for lime
precipitation, described previously for water from potline wet
scrubbers, also could be applied to water from anode bake plant
wet scrubbers.

Dry electrostatic precipitators do not currently remove
significant. amounts of gaseous fluoride; thus, they may not be
suitable for anode bake plant furnaces in the future. Baghouses
are also unsuited for this application, because of blinding of
the bags caused by the tars and oils. One plant achieves an
acceptable air emission 1level without a wet scrubber on the
exhaust gases by exercising sophisticated control over the firing
of the anodes and by utilizing new flues in the exhaust circuit.
However, the company has reported that it has not been successful
in its efforts to apply this type of control at six other plants,
and wet scrubbing systems have been retained.

The conclusion reached is that control of water from anode bake
plant wet scrubbers can be approached through recycle, but that
technology for the elimination of wet scrubbers through the use
of dry devices or controlled firing is not adequately
demonstrated at this time. ‘

Treatment Technology

86



In the context of this dodument, the term treatment technology
refers to any practice applied to a waste water stream to reduce
'the concentratlon of pollutants in the stream before discharge.

i

water From Potline Wet_ Scrubbers

Treatment technology can be applied in once-through systems or a
“treatment method could be applied to the bleed stream or filtrate
from a recycled system in order to further reduce +the fluoride
conqentration.and the suspended solids level.

Once Throuqh Svstem. . The once-=through system does not employ a
recycle loop. All of the scrubber water 1is treated, and then
discharged. . ‘A schematic diagram of the process is shown in
Figure 10.:#: S

In one prebake anode plant, scrukber water enters at a rate of 14
to 113 cubic meterss/ton (4,000 to 30,000 gals/ton) of aluminum
produced, and fluorides and partlculates are removed from the
effluent gas. The effluent, containing from 100 to 600 mg/1
soluble fluoride, is then contacted with a lime slurry. The
resulting suspension is thickened for about 5 hours, and is
usually aided by a polyelectrolyte coagulant. 1In general, the
solids from the +thickener are sent to0 a landfill, and the
clarified effluent (20-50 mg/l1 F) is combined with other waste
water from within the plant and discharged. Only 1lime 1is wused
‘currently as the precipitant in this process.

In a vertical stud Soderberg plant, the secondary air scrubber
water is diluted and discharged in mixed plant waste water ‘at a
concentration of 20 mgs/1l ¥. The primary gas scrubber liquor (2C0
to 500 mgs/l F) is limed and clarified to produce an overflow
‘containing 50 mg/l1 F, which is combined with other streams before
discharge. Total emission of fluorides in water for +this plant
was calculated as 10 kg/metric ton (20 1lb/ton) of aluminum metal
rroduced.

Treatment of Recycle Bleed Streams. A process to remove fluoride
from the bleed and 'filtrate streams obtained from a recyclse
system can be depicted as shown in Figure.1ll.

The +two streams are reacted with CaCl2 (or 1lime), and then enter
a clarifier where the suspended CaFZ is settled out. Based on
information provided by three aluminum companies, the following
assumptions are used for the design characteristics .of - the
process:

(1) The total flow to be treated is 0.106 cubic meters/
min (28 gpm).

(2) The input concentration of fluoride is 1 g/11+:r.

(3) Twice the stoichiometric amount of calcium is used.

(4) A residence time of 10 hours is used in the clarifier.

87.



88

; ) LIME SLURRY ~

WATER _INLET .

15,000~ 114,000
¢ ,000 - 30,000

SCRUBBER
REACTOR
Flow Units:’ , r—
liters/min. -
(gpm) THICKENER EFFLUENT
. ; (20 -50 mgF/1.)

SOLIDS TO DISPOSAL

Figure 10. Process schematic of once-through system for fluoride removal.
(250 T/P aluminum)



68

Ho - 81,646 189
BLEED 2° ~ (180,000) . -
I ) caCk, = (1740)

(150)

HO o ‘;’_*‘“1842* =
2 (4060)

153,314

H0  (338,000)

* | j — 2.3
0.0 = (412303 ¥ F - (5.1
FILTRATE F§~ "(150'220) |- THICKENERS
(150)

HO - 2676

Kg/da L____’ 2 (5900)
(1b/da) ‘ F - 134
€295)

* Process rates are :

Flowsheet of process to remove fluorides from waste streams (recycle water treatment)

Figure 11.
(250 T/D aluminum)



(5) Output fluoride level is 30 mg/1.

On the basis of the above assumptions, this additional treatment
reduces the fluoride level from 1 kg/metric ton (2 1lb/ton) to
0.05 kg/ metric ton (0.1 1lb/ton). Also, it is estimated that the
additional settling time reduces the suspended particulate and.
hydrocarbons in the effluent by 95 percent.

This secondary treatment of bleed and filtrate streams from a
recycle system is considered to be the best available technology
economically achievable.

Treatment _of Dilute Fluoride Streams. Typically, plants
utilizing a once-through treatment system yield a volume of waste
water of 14 to 14C cubic meters/metric ton (4,000-40,000 gal/ton)
of aluminum, having a concentration of 20-50 mg/1 solukle
fluoride. The fluoride discharged amounts to about 5 to 10
kg/metric ton (10-20 1lb/ton). There are several processes, not
in general practice in the primary aluminum industry, which could
be used to treat such dilute fluoride streams. These processes
are described below. For the purposes of design calculation, it
was assumed that the stream +to be +treated contains 35 mwmg/l
fluoride, and has a flow rate of 18,900 cubic meters per day (5
million gal/day). The model plant produces 225 metric tons (250
tons) of aluminum per day.

Aluminum_ Sulfate (Alum). The addition of alum to a solution
containing the fluoride ion will remove the fluoride. Culp and
Stoltenberg (4) showed that about 2/3 of the fluoride ion could be
removed by the addition of 500 ppm of alum, although the maximum
concentration of fluoride investigated was 6.0 ppm. Although the
quantity of alum necessary to treat the 35 mgs1 stream is
unknown, it is assumed that 1000 mgs/1 would be adequate to remove
2/3 of the fluoride; that is, alum treatment would yield a stream
containing 12 mgs1 fluoride. From the data of cCulp and
Stoltenberg, there does not appear to be a large effect of alum
concentration on fractional removal of fluoride at different
initial fluoride concentrations.

A schematic drawing of a process to +treat +the dilute fluoride
stream from the once-through scrubbing system is shown in Figure
12. The alum is added and mixed with +the stream in a tank,
providing a residence time of 2 minutes. The alum is then
allowed to flocculate for about 30 minutes. A period of 4 hours
is finally allotted for settling in a clarifier.

There 1is evidence to indicate that the pH of +he waste water is
an important parameter for efficient fluoride removal by alum.
The data of Culp and Stoltenberg indicate that the pH of the
treated stream should be above 6. In this case, the pH of the
stream coming from the thickener tank is fairly high, and should
present no problems with alum flocculation. One disadvantage of
this procedure 1is the disposal of a relatively large amount of

90



16

Alum Food
1 18,900 .

(1, 6oo)

il N e —0 :.mm i —_ﬁ_——
LA i et ‘

H,0- 18,9 X 106

(41.6 x 10
¥- 658 ~
. Alum - 18,900
(1450) (11,600)
T - 438
, (965)
Data in - kg/da
“(1b/ea) i
Schematlc diagram of a process to remove fluoride by alum precipitation.

Figure 12.
: (250 T/D aluminum)



sludge, about 18 metric tons/day (about 20 tonss/day). One
advantage of this procedure is that a reduction in both suspended
solids and oil and grease should be effected. Very likely, some
0il adsorption on the alum flocs will occur, and oil will be
removed along with the alum sludge. Likewise, it is expected
that particle-particle interactions will occur between the alum
flocs and  the suspended solids, enhancing the settling
characteristics of these solids.

Adsorption on Activated Alumina. Activated alumina has been used
for some time in the treatment of municipal water supplies. In
this process, the waste water containing fluorides is passed
through a bed of activated alumina, which has an adsorption
capacity of about 0.022 kg of fluoride per liter of alumina
(0.286 lb/cubic ft). Regeneration of the bed is accomplished by
either sulfuric acid (4 percent) or by sodium hydroxide (1
percent). The effluent from the adsorption bed contains about 2
ppm fluoride. Details of the pertinent experimental data have
been reported by Zabban and Jewett. (5) This technology is not
currently practiced for waste water treatment in the aluminum

industry.

A hypothetical process to treat the 18,900 «cubic meterss/day (5
million galsday) stream of 35 ppm fluoride is shown in Figure 13.
Two alumina columns are used, operated alternately in an
adsorption mode and a regeneration mode. The regenerant solution
is H2S04 at a concentration of 4 percent. About 16.5 kg of
sulfuric acid is required to regenerate the bed on which one kg
of fluoride has been adsorbed (or 16.5 1b of acidrslib of
fluoriae). The sulfuric acid-fluoride solution is then
neutralized with lime, resulting in +the formation of calcium
fluoride and calcium sulfate. The final step is the settling of
the precipitates in a thickener tank.

One of the major disadvantages of this process from an environ-
mental standpoint is the discharge of a relatively large amount
of calcium sulfate, about 545 kgs/day (about 1200 1lbs/day) in the
water. Calcium sulfate may result in an increase in hardness of
the water.

It is unlikely that a significant removal of suspended solids
will occur with the activated alumina process. However, some
adsorption of the o0il and grease probably will occur. It is not
known whether this characteristic will be eluted during
regeneration. If the o0il and grease 1is not xremoved during
regeneration, the capacity of the bed could suffer.

Hydroxylapatite. Hydroxylapatite (synthetic bone and bone char)
has been used to remove soluble fluoride. (6) The fluoride reacts
with the tri-calcium phosphate. Regeneration is accomplished by
caustic and phosphoric acid. This scheme is primarily a water
treatment process (initial fluoride content of about 13 ppm), and
its applicability to the 35 ppm stream in the present case is
unknown. Technical problems associated with this process are

92



€6

Feed

Regenerant Solution

Hy0 ~ 18.9 x 1066 H,50, - 23,900
(41.6 x 107) (52,600)
F - 658 H,0 - 260,000
(1450) (573,000)
Alumina Column
17,840 %
| (630 £t3) Ca0 - 8,000
Alumina Regeneration Cycle (17,700)
Column
17,840 2
(630 ft3) \
Adsorption Mixer
Cycle
F - 620
(1367)
H,S0, - 10,840 .
(23,900) Thickener
H)0 - 18.9 x 1066 Flows are in kg/day caso, - 15,000
(41.6 x 107) (1b/day) (32,000)
F - 38 - CaF2 - 1200
(83.2) (2700)
ca0 - 900
(2,000)

Figure 13. Process to remove fluoride by adsorption on activated alumina.
(250 T/D aluminum)

CasQ, - 95

4 210
F - 20
(44)



high bed attrition and decreased eff1c1ency in the presence of
chlorides.

Adsorption of o0il and grease should occur on the bed; however, .
whether o0il and grease would be removed during subsequent
regeneration of +the bed is unknown. There may also be some
removal of suspended solids by the process of filtration,
although a quantitiative estimate of this removal is not possible
without experimental data.

Reverse _Osmosis. Reverse osmosis (R.0O.) is a process whereby a
waste water stream is passed at pressures from 500-2000 psi over
a membrane, which +tends to allow +the water to permeate, but
rejects dissolved ionic salts. I+ =should be possible, wusing
R.0., to produce an effluent which has only about %5 percent of
the fluoride content of the incoming water.

The fraction of the water which can permeate through the membrane
is of great importance in considering the applicability of this
process to dilute fluoride waste water. There are many
parameters which influence the fractional recovery of water, such
as level of dissolved solids, suspended solid content, solubility
relationships and eguipment design. At least a 75 percent:
recovery should be obtained, resulting in a concentrate of about
135 ppm fluoride. This concentrated stream can Dbe treated by
conventional lime precipitation.

The major technical problem, which can arise in the use of R.O.
for treatment of scrubber water, is the potential for fouling of
the memkranes, du2 +to0 the suspended solids and oil arnd grease
present in the stresam. Before R.O. can be considered technically
feasible, experimental data would be necessary to establish the
severity of +this problem. The presence of suspended solids may
preclude the use of the new hollow-fiber wunits which are more
durable in industrial applications. The 0il and grzase may tend
to form a relatively impermeable coating on the surface of the
membrane, with resulting elaborate and costly cleaning procedures
necessary. The widely used spiral-wound membranes are also quite
susceptible +to plugging and would probably be unsatisfactory.
The tubular type membrane configuration is +he most suitable
where plugging may be a problem.

A schematic diagram of a process to treat the effluent from the
once-through scrubbing system is shown in Figure 14. The feed is
pressurized, probakly to about 500 psi, and passed through the
reverse osmosis unit. Further treatment of ths concentrate is
performed to reduce the fluoride content.

/

Anode Bake Furnace Scrubber Water

The anode bake furnace flue gas contains particulate carbon, tar
vapors, sulfur compounds, and fuel-combustion products. Fluorine
ccmpounds may be present, if anode stubs are recycled. The air

94



g6

(4,130)
6
. hB7x10
B (0. x 108)——
REVERSE - : , ‘ >
Hp0 = OSMOSI S ! 1,6‘3(5,)._ MIXER - THICKENER F =136
18.9 x 106 » “ (300)
(11.6 x 106y ‘
E0 - 14,2 x 108 SR CaF,- 1,012
658 (31.2 x 10%) (2,230)
(1450) L r-2s v €80 - 982
(55) (2,165)

Data in - kg/da
(1b/da)

Figure 14. Reverse osmosis treatment of fluoride waste water.